



NOVEMBER 30, 1966

1967 PARTS CATALOG/SUPPLEMENT CHANGES

This Bulletin gives you part number additions, description changes, deletions and "where used" changes that were made since publication of the 1967 catalogs/supplements. Please make these changes in your copies.

DEALER'S PARTS AND ACCESSORY BULLETIN

ELECTRA GLIDE/DUO-GLIDE CATALOG

#56 Delete 52505-58B Super deluxe buddy seat (replace with 52508-65A) 64 Delete 56371-57 Control wire, only (replace with 56373-58) *71 Delete 63533-66 Nipple, vent hose (replace with 63533-41) *75 Delete 63533-66 Nipple, vent hose (replace with 63533-41) *83 Delete 66018-65 Filler plug (replace with 66016-65) *83 Delete 66023-65 Washer, filler plug (replace with 66016-65) *86 Delete 7625 Nut, mast clamp (replace with 7626W)	Page I	
96 Delete 6516 Washer (replace with 6516HW) 100 Delete 7783 Nut, solenoid terminal (replace with 7782) 104 Delete 4406B Bolt (replace with 4406HW) 109 Delete 89221-36 Cover, spare wheel handle (replace with 89220-37) 115 Delete 7688 Nut, front bumper (replace with 7686) 120 Delete 91628-63 Clamp and bracket (replace with 91635-63) 120 Delete 91656-36A Clamp (replace with 91656-36)	Add Add Add Add Delete Delete	Rim, front & rear - 16 in. (black) (safety type-police) Super deluxe buddy seat (replace with 52508-65A) Control wire, only (replace with 56373-58) Nipple, vent hose (replace with 63533-41) Nipple, vent hose (replace with 63533-41) Filler plug (replace with 66016-65) Washer, filler plug (replace with 66016-65) Nut, mast clamp (replace with 7626W) Screw, No. 10-24 x 1/2 s.t. Phil. hd. (Length correction) Washer (replace with 6516HW) Nut, solenoid terminal (replace with 7782) Bolt (replace with 4406HW) Cover, spare wheel handle (replace with 89220-37) Nut, front bumper (replace with 7686) Clamp and bracket (replace with 91635-63)

In Supplement

SPORTSTER CATALOG

-	10	Delete	25502-57B	Cam Gear, rear intake (replace with 25485-58)
-	12	Add	27012-67	Insulating Block, carburetor mounting (used on 67 - XLCH;
				27015-66 is used on XLH only)
	18	Delete	29036-66	Cartridge (replace with 29036-56)
		Add	31630-67	Guide, magneto cables (mounted on manifold) 67 - XLCH
		Add	57978-63	Grommet, cable guide (2) 67 XLCH
	25	Delete	32508-67	Timer shaft and housing (replace with 32506-66B)
	32		NOTE:	Items 74 & 75 on transmission and shifter illustration should be
				switched. Part numbers, names and listing on page 34 are corre
			The second secon	

SPORTSTER CATALOG

13			
age		Part No.	
age			
37 38 41 41 43 43 44 46	Add Add Add Delete Delete Delete Add Delete Add Delete Add	38659-67 4354 1440W 1445W 43008-60 6338 6663B 43148-67 6663B 6677B 1435W	Cable guide (mounted on fork rear panels - XLH) Bolt, chain adjuster, 3/8-16 x 1-3/8 hex. hd. (2) (early '67XL Screw, tire rim, No. 10 x 3/8 s.t. (8) (Aluminum rim) Screw, tire rim, No. 10 x 3/4 s.t. (8) (Chrome rim) Rim, rear wheel (aluminum) (replace with 42999-60) Washer (replace with 6338HB) Washer (replace with 6663HB) Protective tire tube flap - 67 XLH, XICH Washer (replace with 6663HB) Washer (replace with 6677B) Screw, trim panels 1/4 - 20 x 3/8 Phil. hd. (2) (for cable guides - 67 XLH)
11.77	Add	6228W	Washer, cable guides (2)
47	Add	7625	Nut, piston rod (replace with 7626W)
47	Add	38659-67	Cable guide (mounted on fork rear panels)
57	Desc. chan		Dual seat (change listing to: 54 to * - KH, XL, XLH, XLCH)
57	Delete	52020-61	Dual seat (replace with 52012-66)
	Add	52551-61	Front brycket, buddy seat (used on XICH with large gas tank)
The state of the s	Add	52555-61	Rear bracket, buddy seat (used on XICH with large gas tank)
64	Delete	56528-49	Control coil and plug (replace with 56504-57 - used for throttle and magneto control)
	D-1-4-	56271 57	Control wire, only (replace with 56373-58)
64	Delete	56371-57 4083W	Bolt, tank front mounting - 67 XLH
71	Add Dogg Chang	ge 61601-62	Strainer fitting (change listing to: 62 to 64 - XICH)
81	Add	66016-65	Filler plug, with washer - 67 XLH
89		603	Roll pin (replace with 602)
	Delete	68462-64A	Bulh (replace with 68462-64)
	Desc. Chang	The second secon	Screw, front lamps, No. 10 - 24 x 1/2 s.t. Phil. hd. (2)
			(length correction)
100	Delete	2572W	Screw (replace with 2573W)
1			SPRINT CATALOG
11			DIMINI ONIABOO
1	Delete	16051-67P	Engine and transmission assembly (replace with 16054-67P)
	Add	22579-66P	Lock ring, piston pin (2) 67 H, SS
-	Delete	43000-64P	Rear wheel rim (replace with 43018-62P)
	Delete	43041-67P	Outer spoke (replace with 43041-66P)
		1 (1 -	

M	Delete	16051-67P	Engine and transmission assembly (replace with 16054-67P)
	Add	22579-66P	Lock ring, piston pin (2) 67 H, SS
	Delete	43000-64P	Rear wheel rim (replace with 43018-62P)
	Delete	43041-67P	Outer spoke (replace with 43041-66P)
	Add	43000-64P	Front wheel rim - 67 SS
3	Delete	45610-61P	Main fork tube (replace with 45602-62P - 61 to 66 C)
	Add	45611-65P	Main fork tube 67 SS
	Use"Change	47003-62A	Frame, complete with bushings (change listing to: 62 to 64 H)
	Add	47501-65PA	Rear fork, with bushings 67 SS
	Delete	52102-65P	Screw, trim strips (replace with 52102-66P)
	Add	3805P	Bolt, rear fender (2) (at rear) 67 SS

M-65 CATALOG

l be	Part No.	
Add Add Add Add	22350-67 22351-67 22352-67 22353-67	Pair of piston rings, standard 67 M,S Pair of piston rings, 0.2 mm. 0.S. 67 M,S Pair of piston rings, 0.4 mm. 0.S. 67 M,S Pair of piston rings, 0.6 mm. 0.S.

Supplement